— BN - — & B

L — |

2WD STADIUM TRUE:K
#560 /#5644 Instruction Manual

Based on the
TR

RS2 ST

www. hpiracing.com www.hpiracing.co.jp

HPI Racing USA HPI Japan HPI Europe

15321 Barranca Parkway 3-22-20 Takaoka-Kita Hamamatsu Units 1-3 Queens Drive, Swadlincote,
Irvine, CA 92618 USA Shizuoka, Japan Derbyshire, DE11 OFG, England
(949) 753-1099 053-439-0833 (44) 01283229400




Tools and Equipment

Thank you for selecting this HPI racing truck! This kit is designed to be easy to build and uses top quality parts for durability and

performance. The instruction manual you are reading was designed to be easy to follow, yet thorough in its explanations.
HPI Racing wants you to enjoy both building and driving your new race truck. If you come across any problems or need some help
getting through a step, give us a call and we will do our very best to help you. You can also contact us on the internet at hpiracing.com.

COEBHPIL—Y VI RRZERBVLITBEZLTEESTENEY, CORKRE Y TIOAIFT 1 DBBRE[ELN. LB ICBHEHFIITOIL. BHHD
NA URVISTEGTOHRDRICIEHENTIETD,

COHRBT|E. DMBOHICEBECMAUTTRIDRICZ DI IR M RIRTOISRAFEEZBENHBALTHDEYT ., HTSIIVIVIIVN—%&
ESEBHDEDIC, By FPyvT DAR—IEBBBULEUENDT, THESOHBERLBATHSRKUNSIYDYSA IERY—FUTTREL),

REBHPIL—Y VT TR, ESEDIRUHIESIANDE, MBI TIEORUHEH > THELVWEH>TNEY, ¥y FOMABIITOET, REERD
HVFUES, ESZRIBICEHFTHYSHETEL).

Included inside: vy ~CA>TW3IE Tools needed: RICBETIER

. — BB
Z901 1.5mm Allen Wrench m S
RABUF - ; 11 mIx > (-
#2 ;h_lll s Screwdriver
7

BESAN=K

1x80 ST

#1 Philips Screwdriver
TSRARSA/IN—=I)

I gp———— | :~ / \\
[ | _ I --
2950 Cross Wrench (Small) ‘

SO0’V \ \
2961 Wrench4/4.5/5.5/6mm il

=Y DIWLYF Super Glue  Thread Lock  Glow Pll_:g Wrench (8mm) Slde Cutters Needle Nosed Pliers
IR SR RYOvOR JO-T35Y A SIANRYF

|

O

Equipment needed: RIICHBLVRHIEL YD

i 9067 Fuel Bottle (HPl)  Fuel And Glow Igniter
12 AA Batteries =:='= 2a=TIRYT  You will need glow fuel (specifically designed for model
(Alkaline Type) car engines) and a glow plug igniter to start the engine.
W= 2K Glow Plug Igniter
FBESBICYE I57e-5= Glow Fuel JO—m
JO—mH T4 hO Sy YIAEETERILHICR, JO-MENYETY,
S OT0—MEPD RE—Y 3T THRESNTVEI DT,
BUERHZERBRDLESH, FE.
o IVIVEBRICTSTE—9—-DNETY,

Radio Gear Needed (for #564 Rush without Radio) J7OMRY25 LA (#5607 0MY5TREICIBBHOEE A, )

Radio Control System TJORYRT L GEREEE
You will need a 2-channel radio system with T4 FOSYYAZEFTEIEILHICE, 2 F v RIL 2 Y—ROTOK
two servos, an external receiver battery pack IRTFLANMUETY., FROT SR FORICRERB/ YT )—/\yvD

and an ON/OFF switch. RU, BV /AI7RA yFORNEMOHUETT, o
Make sure the servos are within

the size range shown below.
H—Rig FROTEOMEBALT FEL,

46~51Tmm

0 ‘
Recatver O O DI

{8

Trqnsmitter

(=]

Battery Pack
Ny FO—=NyD

[
&
]

\J

On/Off Switch
A/ AIRAYF




Observe These Cautions!

To prevent any serious personal injury and/or damage to property, please be responsible when operating all remote controlled
models. Extra attention is called for when operating any glow fuel powered model. These models can exceed speeds of 31 mph

(50km/h) and use highly poisonous and flammable fuels.

CHOOSE THE RIGHT PLACE TO OPERATE YOUR R/C MODEL
Never operate R/C models anywhere listed below:

1. On any public streets or highways - this could cause serious
traffic accidents, personal injuries and/or property damage.

2. Near people or animals - never run your model anywhere using
people or animals as markers or obstacles.

3. In hallways, alleys or any other restricted or confined areas
that can cause personal injuries and/or property damage.

4. Anywhere where loud noises can disturb others, such as
around hospitals or residential areas.

5. During the early morning or late night hours when visibility

is limited and loud noise can disturb neighbors.

6. Indoors or around furniture - there could be a chance of the
R/C model damaging the surface or any objects in the area.

NEVER RUN ANY TYPE OF R/C MODEL IN THE VICINITY OF
HEATING DEVICES OR OPEN FLAMES

Glow fuel powered R/C models use highly flammable fuels. Do
not smoke when fueling or operating a glow fuel powered R/C
model, and do not run near open flames or heating devices-
doing so can cause explosions and/or serious accidents.

OPERATE GLOW FUEL POWERED MODELS IN AN OPEN, WELL
VENTILATED OUTDOOR AREA

Glow fuel powered model engines emit poisonous vapors

and gasses - these vapors irritate the eyes and can be highly
dangerous to your health.

NEVER USE GASOLINE

Engines used in R/C models were specifically designed for
use only with approved glow fuels. Non-approved fuels such
as gasoline can cause explosions and serious personal
injuries and/or property damage.

GLOW FUEL ENGINED R/C MODEL OPERATING PROCEDURES
Follow this set of rules to prevent "runaways":

1. Always have the R/C model atop a box or similar platform so
that the tires do not touch the ground.

2. When starting, always turn on the transmitter first, then

the receiver.

3. Before fueling or starting model, double check servos, trims,
throttle linkage, brake, fuel tank, fuel lines and receiver battery
pack voltage. Re-adjust or replace worn or defective parts.

4. Fill fuel tank slowly and carefully to avoid overflowing or
spilling of fuel. Wipe any excess fuel off immediately. Tightly
close fuel tank cap and ensure that it's properly sealed.

5. We recommend you run the tank dry to turn off the engine.
If you must stop before the tank is empty, properly discard

the excess fuel in a safe container.

6. When stopping, always turn off the receiver battery pack
first, followed by the transmitter.

CERTAIN PARTS WILL BE VERY HOT

With any engine powered vehicle, certain engine components
get very hot during operation. Never touch the cylinder cooling
head, muffler, or exhaust pipe - doing so could cause burns or
other personal injuries.

H-ﬁ/\‘:@%

BE AWARE OF ROTATING PARTS

When the engine is running, there are certain parts that
rotate at high speeds. Do not touch the drive gears, belts,
drive shafts, wheels, etc. during operation- doing

so could cause serious personal injuries.

RADIO PRECAUTIONS

Before every run, ensure that you are the only one operating on
your particular frequency. Also check that the transmitter and
receiver battery packs are sufficiently charged. Failure to do
both could cause a loss of vehicle control and could result in
serious personal injuries and/or property damage.

FUEL TANK PRECAUTIONS

Before every run, ensure that the fuel tank cap is tightly sealed.
fuel leaks can cause fires or explosions. Also, never transport
or store an R/C model with fuel in the fuel tank. Doing so could
result in personal injuries and/or property damage.

GENERAL FUEL PRECAUTIONS

Glow fuels contain Methanol and Nitro Methane - both highly
flammable and poisonous chemicals. Avoid contact with eyes
and skin. Never use glow fuel indoors - only in well ventilated
areas. Glow fuel emits harmful vapors and can be hazardous to
your health. Read all warning labels and instructions prior to
use. Keep all fuels and chemicals away from children.

Never use glow fuels in any other engine except those designed
for use with glow fuels. Also, never substitute any other type

of fuel in place of glow fuels- especially gasoline. Doing so could
result in explosions and serious personal injuries and/or
property damage.

STORING GLOW FUEL

Do not store glow fuel indoors or where children can easily
access it. Instead, store glow fuel in a safe, well ventilated
place, away from heating devices, open flames, direct sunlight
or batteries. If glow fuel spills, wipe spill immediately to prevent
any fire hazards. Do not store glow fuel in any other container
than that which it came in. Keep glow fuels and any other
dangerous chemicals away from children.

IN CASE OF EMERGENCY

Glow fuels are extremely dangerous when used improperly.
Here are some first aid tips when using glow fuel:

1. If glow fuel is swallowed, induce vomiting and contact a
physician immediately.

2. In case of eye contact, flush eyes thoroughly with warm
(not hot) water and contact a physician immediately.

3. In case of skin contact, wash areas with warm (not hot)
water and soap.

o =



Ty Read the Radio Instruction Manual to learn all of the features
of the HPI TX2 radio system. If you are using your own radio
system, refer to your system's manual for proper operation.

HPI TX-2 OERDRNE, BIEDBBEBECE I, HEROTOMRE Y FOBRD T,
ZDBBB/ICHEL. T TTFELN

Reciever Battery Installation =2{E#/\yv5')—OANTI
AA x4

For #564 Kit Only. #564Fy FDEBESDH

If installing your own
radio, install receiver
switch as shown.
BEHMZ v FISOFFRIN
®BICIRDRICIRDSIIT
<&,

6122  Body Pin (Medium) x2
2FwIEY



Z901  Allen Key x1
NBULYF

Complete steps V— V to install your own radio system.
Skip these steps if you have the #560 RTR version.

H560 7+ 05w Y aRTRITZOMNYTEMRE) HEBADREHRIS.

TR=ID V NEATTE,

I

)
H
o )
[
Lm
V See page 9 for throttle linkage setup and adjustment.
NR—3 o U —Ity Py 5 20N,
s, o -SSP A INR—IYD 20y ML YT —Ity h Py TEBRUTLESL
e-nN=-27907
Z224 \'IjValsg:’r_M:i x 8mm x4 23 G? —
g Aitronics/ HPI/ Sanwal KO/ JR g Note: =8
b4

24
Hitec

Z561 TP. Flanged Screw M3 x 10mm x5

N FyD

ByEIT I5VY RY 25

Futaba

You may need to remove the
rollbar to install your servo.
O—-JLIN—Z&—BROATE
FELOI<RDET.

e

Z569  TP. Binder Head Sc
NAYEIvEYD

M3 x15mm x4
v

ot

Important! &% |
If your servo is larger than the servo

CEAOY—ROTFRTERDEAENESE.
EDHWICAATA O, 7224, Z569%FEHBLTTEL),

Actual Size @3k

shown below, use this optional installation.

H-;.@g

= >



Z561 TP. Flanged Screw M3 x 10mm x4
ByEYT I5YY RY

6163  Servo Tape x1
Y—mF—-7

\OE

23
Airtronics/ HPI/ Sanwa/ KO/ JR
w0

24
Hitec
NFTvD
25
Futaba

\

|

‘ O
o 1|

|

2561 TP. Flanged Screw M3 x 10mm x 1
ByEIT I5VI RY

—— Don’'t overtighten the screw!
BOAHT EITER,

—a—=m 6 zor 4] =




Z150 Antenna Pipe and Cap Set x1
PYFFIAT Foy

6122 Body Pin (Medium) x1 , =
2FvTEY

H%



RED A WAZRBDUET. RT 1 —FTA—ILOEETERD T,

6122 Body Pin (Medium) x4
2FwIEY

V Remove Protective Film. Apply decals and install the wing. Secure the body with body clips.

Z517 Binder Head Screw M3 x 8mm x 2

NAVERY
Z663 Lock Nut M3 x2
DyoFvhk

Apply a bead of super BAVPERT—ILORBIC
glue all the way around ERIEERIERUARTT.
each tire and wheel.

B ?



Linkage Setup ZOvELUIT—D8y Py T

Linkages are NOT pre-set at the factory! ETRICHUFF T IO UTREL,

Make adjustments with the engine off! IVIVRIEHIERET 2y FUTFE,
SETTING NEUTRAL Za-—-F3SIYy Py T
With Engine Off:

1 XEWD A v FZON ICUET,

;' 132 o :::c’;si\”'(‘a':‘e" 2 BEMORA v FEON ICLET.
3. Center throttle trims. 320y BLOFJAEPOLRE
4. Adjust @ so thereis a LTABRS " _
1mm carb opening. 4x tjel/sr;—o)l]n 1 mm 85
5. Adjust @) so carburetor never R-Q@ zamLET. o)
closes more than 1mm.
6. Adjust @ so brake does not drag {{T{} g
at neutral. You should be able to Sl
push the car about 5 feet. If the If
ti:;}rakel ctirzgs at neutral you will melt aa;‘\' ® Neutral Position
e clutch. TEm U = a—hSLomnE
No brake drag at neutral.
e —1—F3NUTRIL—F1
ADSEIMRICLUET,
Neutral Adjustment

Adjust the brake so that the car rolls easily at neutral throttle (with the
transmitter and receiver ON). Use the plastic brake adjustment knob to adjust
the brake so that there is a small gap between the spring and brake arm at
neutral throttle. Roll the truck back and forth to make sure the brake is not
dragging. The car should roll about 5 feet if you give it a firm push.

TU—FBE

TU—FRBETDEEL[BUTEREMWDZ 1 v FEONICLTHST>TIEEL),
Za—F3ILEICE, TU—FP—AERTI VI DIV U ZERITTREL),
Za—hk3ILTRTIU—FD B SBNRICUET,

SETTING FULL THROTTLE D/ R0Ov biLEy bPvT

With Engine Off: £hisOtY

1. Pull full throtte. , 1. 20w MU U - ELB8EIC Open
2. Make sure the carburetor is open. | z7, E<OERBLETY.

2. FpTLH—-DONLRICRDDE
ERLET.

Servo movement
at full throttle.
Y—mA+0-2

Ve T Full Throttle
Position.
b

SETTING FULL BRAKE Ju—Fey rPyT

With Engine Off: TU—FEFEDEZY +
1. Push trigger to the full brake 1.20v ;LU H—ETU—F{18Ic
position. LEY,

2. Try pushing the car to make

sure the brake works. SMESTRLCHL, USRS

FEERBLET.

Brake adjustment dial
TU—FREIIVN —_ 5 .
Lfmuulf; 5:5:::;:‘:__

No brake drag at neutral. / J SN Full Brake
e 21— rILTRIU—FD &) Position
B SIEVRICUET, | Linkage movement TU—Fpum
at full brake.
INTU—F5




Starting For The First Time

Turn On Radio &EROANTI

LI A~

Let's get ready! First, read the instructions

for your radio completely. If you lose control

due to radio problems it will damage the car and
motor. Install fresh batteries in transmitter and
receiver pack. Extend radio and receiver antennas.
ET (TVIVIBED) 15

PYTFEBIZL, KB, DEMOHEETR( v FEANTFEL,
FoTUS—1 P+ EUYTRE (RO-OH@) ICE>THSD
BBLTFAL.

1. Switch on transmitter.

2. Switch on receiver. o

3. Make sure servos function properly. Step

4. Check the range of radio by 1
walking away from car.

Always
1. ZEREONICLZT, turn gn
2. BEWEONICUETY, transmitter . -
3. FeILH—DPAE first! After the transmitter is on,
Y RIBICE S TN SEE turn on the receiver.
ZHMBLT FEL), SEWEONICUET.

ONIC UEY,

Fuel Filling s

Let's fill up the fuel tank. Make sure you buy

good quality fuel designed specifically for R/C cars.
Low priced fuel has less lubrication and less cooling
ability. New engines are the easiest to damage from
low quality fuel!

BRIV I VRRRABER BHH TS,

- RILOBRSEEODIE LMD TTRE,

NOTE: i&

Never use fuel near a heat source or near
open flames!

MBBSINEDRNODOT, NEDHIFOREZBFTD
HIBIS IR TEN,

1. Fill tank with high quality RIC car glow fuel.
2. Close cap securely after filling.

11 6~3 0%BEEDTO-TUYY SAMBECEATEL.
2. BV DODF v v TIIWF > TNIOWBLTTFEN.

Make sure that the throttle valve
is in the neutral position!

*F o TLEH—PA RUVT S et T
¢ RABICIE > THESDRBLT @

T&W,

Priming Carb 73-7

It's time to force the fuel through the fuel lines
to the carburetor. Watch the bubbles in the fuel
tubing while pushing the primer button to see when
the fuel reaches the carburetor.
NOTE: R

Do not over-prime MEDADBEZIEA—-/N—Fa—D
the carb. Doing so will &&D. TYIVIBBLELA.

flood the carburetor!

1. Push fuel primer button
until fuel reaches throttle inlet.

2. Press button two more times to allow
fuel to enter throttle valve.

1F3-0omR9VERDHLET,
2. MENF 2 TUY—-DANDETEEL ESHE 1 ~2@IRIVEBLTTEL.

Starting Engine I~ I>DiEE)

Raise the car so that wheels are not touching the
ground. Attach glow plug heater and pull recoil
starter several times quickly. Don't pull the cord
all of the way out!

REWOR0Y ML RULAE I IVRETTHESTE, TYIUH
BT EDET,

NOTE: %2

High RPM during the break-in period

and/or pulling the recoil starter cord beyond

10" or 25cm can damage the engine.
TWRE—F—DI—Fid, 26 cmd L3IETTLRFTD
BEVEVETOTTEE FEL -

1. Attach glow plug heater.
2. Pull recoil starter using quick, short strokes. N

)
3. Open throttle valve halfway. : w
Don't pull more @™

than 10" or 25cm.

3oWBESID
@ 25cmN'ELTY.

1. T-R9-0—-REISTICOBELTY,
2. TWRH—-H—E3IEFET.
3. 20y L EPR LI TOHERESE T,

NOTE: AR

Make sure there are no obstructions TP—21)—F—II75—H0O.
blocking the muffler, air cleaner, RFEP-ZEOOEMDEHOIC
or rotating parts (spur gear, clutch BICETLODRELET.

bell, etc.).

Over-Primed #A—/\—F3—2

If there is too much fuel inside the cylinder the
engine will not start; this is called "over-primed".
To fix this problem, follow these instructions.
IVIVOPICHMBEXRDCHBELRE, TVIVNRI—+
LEtA, TNEA-N—F3—-DEEBNET., ROFIAT.
A—-N—F3—-DZBELET.

1. Remove glow plug from the engine using
a glow plug wrench.
2. Pull recoil starter until all of the fuel is
removed from the cylinder. Wipe any fuel (

NOTE: &

Make sure that the opening to the cylinder is pointed
away from you or anyone else. Be careful, fuel will spray
out from the cylinder!
BODAITHEBDDDSEVNRICEZNITH SIEHT

TEL, BED, YUV —-Ay FEOSRIELEITOTEER
FIIBNWTTRE),

Stopping Engine T>Y>®DithHr
We recommend driving the car until
the tank is empty.

Here are two other ways to stop the engine:

1. Cover air cleaner intake with your finger.

2. Stop fuel supply by pinching the fuel lines.

NOTE: &

Be careful when stopping engine! Do not

touch engine or muffier, they may be very hot.
IVIVIEBRICE>TNEITOTFERNENTRE,

—ar——n 10

1. Run until fuel is depleted.

or
2. Restrict airflow to engine. ® somsLTEE.

1D BLBIETESES.
2IP=D)—F—&dE<,
R@ITa—-IIFa-T&EDIFE.

We recommend wearing rubber gloves
to protect hands from fuel.

et < . ) g Caution!
spills diately. Avoid contact with skin Be careful of fuel
or eyes. @ spraying out of
1.750UYFTISTERTUET, the cylinder!
2. TIRE—5—2Y YT Ay FDSIENHE<EDET IVIVANS
QENSIZET, REHEMBRY ICHENTHNTTEL, IREFHDMEIC
BB ICRBID DD SBRVRICHDEBLUTTE. [EDITTFREL.

—a W



Troubleshooting Guide

Problem

Engine does not start

Possible Causes

Fuel tank is empty or throttle valve is not primed.

Solution
Fill fuel tank with fuel and prime throttle.

Bad glow plug or dead plug booster battery.

Replace glow plug and recharge or replace battery.

Fuel lines, air cleaner, or muffler is clogged.

Clean or replace clogged part(s).

Engine is flooded due to over-priming.

Remove glow plug and discharge fuel. Also, test the
glow plug. Replace the glow plug if it is defective.

Throttle valve not adjusted properly.

Set idle and needle valve to standard starting position.

Servo linkage not adjusted properly.

Move servo to neutral then re-adjust.

Engine starts but then
stalls

Fuel tank is empty.

Fill fuel tank with fuel.

Fuel lines, air cleaner, or muffler is clogged.

Clean or replace clogged part(s).

Throttle valve not adjusted properly.

Re-adjust idle and needle valve to 2-1/2 turn out.

Engine is overheated.

Allow engine to thoroughly cool down and open needle
valve 2 to 3 clicks.

Limited reaction and response
from engine or poor performance

Needle valve not adjusted properly.

Re-adjust needle valve to 2-1/2 turn out.

Low fuel pressure from muffler.

Properly install pressure line from muffler to fuel tank.

Truck is hard to control

Weak transmitter and/or receiver batteries.

Recharge or replace batteries.

Low reception from radio antennas.

Fully extend transmitter and receiver antennas.

Servo linkage not adjusted properly.

Move servo to neutral then re-adjust.

Melted clutch shoes

Brake is dragging during running.

R&A

SREDA D TULVEN, MRDTYIVETHETIVEL,

Set brake so car rolls freely at neutral throttle.

WNDEPFEELTD

WMESVDICMBEAN, IVIVETMRERD. (Fa-2)

TSTNNTNS. T5T7E— BRI OTNS.

TSTERMT D, BOUENRICRRNT D,

BB LY -DBET TS,

WED LY —-DRIR. RIRETD. TPD)—T—,

i _ R, IPDU—F—, VIS—ADEN SRt
TIIIDDHHEIENN - = = —
A—N—F 3—2 (Fa—DOLTE) TSTERLIY I YADRRERICLTHSHERS— k
TST0INTWVRVWDEBF T v
v ILH—-DOWERR Z—FIWNVT, PA RUYTRERYETORENBICRT
Y= VS —IOWERR H—REZ 21— FSLICLTHS, BEUVT—IEDOEY
BRI D ICIIDA > TLVEL MBSV DICREAND
- MPFa—T, IPOU—F—, YIS5—ADBEN BRI, 3530 T SBIOMER
TIUIVIHHBDD
IICIEFE D, 20v RV LT OWRBRE 20y MU SILIRUPA B, =— FILOWE

IVIVOA-IN—E—

IVIVHNBADDERFGOTHNSI—FILE2~3IVRITTE
2

IVIVNDIFERELD SN

20w BIVNIVT Z= BV T OB R

Z=FILNLVTETOREOBICRLUTHOSERS -

NI5-D50TLyYv—ENRSE

MBSV IONEDTUY I »—Fa—TNE50hEDBN DT
WBH? F 2 —TICADBINTUEND

REH, BERO/NNYTI-FR

Ny T ) —DZBRIITR

BHBUNESODEHELN BEOBEREAR L EEMRUSENOP YT ERSICHIZY
Y—IRU Y —IDWERR H—RET 12— FSILICUTOSEELEL
= . = P TR Za— k3 (P FUYY) DREETTL—F1
DSvFNBITTUED ETPTU—FOMVEZRICE TS, BO OB HEY S,

H%

12

=



1615 Complete 15FE Engine

(Preassembled #1I;E7*)

HPI Nitro Star 15FE Parts
1615  Nitro Star 15FE Engine 120.00 1684 Heat Sink Head (Die Cast/15) 12.00
1657  Cover Plate (Pull Starter) 7.00 1691 Carburetor (Main Body) Silver w/o Idle Screw 31.00
1662  Screw Set (8Pcs) 4.00 1694 Carburetor (Complete/4.6Mm/12E/15FE) 49.00
1663  Gasket Set 3.00 1697 Throttle Arm Set 3.00
1664  Crank Shaft Bearing (Front) 11.00 1705 Glow Plug 7.00
1665  Crank Shaft Bearing (Rear) 11.00 1710 Connecting Rod (12E/15FE) 14.00
1667  Screw Set (2Pcs/Carburetor) 2.00 1711 Crank Shaft (Pull Starter 12E/15FE) 41.00
1668  Pull Starter (No One-Way Bearing) 18.00 1712 Rotor Set 4Mm (12E/15FE) 14.00
1669  One-Way Bearing 18.00 1716 Cylinder And Piston Set (Nitro Star 15E) 48.00
1670  Starting Shaft 5.50 1717 Piston Pin (Nitro Star 15E) 4.00
1671 Screw Set (4Pcs/Pull Starter) 2.00 1718 Crank Case (Nitro Star 15FE ) 27.00
1675  Adjust Screw Set (With Spring) 2.80
1678  Needle Valve (Complete) 16.00 Option Parts
1679  Needle With O-Ring 8.00
1680  Needle Valve With Holder 8.00 1634 Carburetor (Complete/5.5mm) 53.00
1681 Spring For Needle Valve 2.00 1703 Heat Sink Head For Nitro Star 15 (Purple) 45.00
1682  Carburetor Gasket Set (4 Pcs) 2.50

A249 Ball M2 x 3.8 x 4.5mm x1 A805 Pilot Shaft M5 A886 Clutch Shoe x2 A827  Clutch Spring x2

A= 10y kyv»Ik DS5yFYa— DSYFRAIIVT

' Apply thread lock.

o YOV TRAIEITET.

H.;-_\éz%

Preassembled $HYIFH

End of clutch shoe

points to the right.
@ Springs attach

as shown.

*RDEICER.
D5yFVa—ERTIIIL
BORCEDET,

b

13

— . w e



For Front Shock (Shorter than Rear)
20> A L



H%

For Rear Shock (Longer than Front)
U7E (&L

15



\ .
@ P

Apply grease! Appl !
gl deygresat

A850

@ ooy greaser
T 2EWTET .



Apply a light coat of grease
after every gallon of fuel.

@ G<JURERITET,

' Apply thread lock.
o RYOvIRZENITET,

o

2694

See bono of page 13
for clutch assembly.

D3y FYa-niEuid

1BR—YORESRHUTFEL, M

'Apply thread lock. g
e X0V IRERIEY, g

z517







Tuning and Setup

Kit Setting /==Lt
More Camber Fv>/\—H'DEFY.

More Ride Height &' La0&EY.

Kit Setting

J =t
Rear
U
7 ®
7N p— ,7/ Kit Setting
W@ 2 N@O)W/ Kit Setting DI L /—wnuom
> Z N A i i J = IuiatE
Kit Settin, Less  a 7 = NN "
J = I N AR NSRS ))
. s { Kit Settin
&-& ' A - : /—vwmag
@ (OENEDN
®-[A2] More Se———= L
X _— =
Slipper Clutch

Use this lock nut to adjust the slipping action.
Do not loosen too much! If the slipper is
too loose, the plastic could melt! Adjust the

slipper enough so that it protects the drivetrain ’\
without melting the plastic. \ oy
AU yIN=D5 v FDHEE,

DB ESAEITEXPREDRBERINRICUET, \ /
EHIEZEBRICEDBRORBICZOET,

= 19



Part #

1615
3043
3048
4458
4460
50474
6122
6125
6154
6163
6282
6786
6796
6816
6820
6872
6876
7175
72100
72115
72120
72125
72130
72131
72132
72133
72135
72136
72137
72140
72158
73905
76906
93342
A096
A131
A133
A249
A344
A345
A349
A355
A394
A432
A459
A472
A474
A483
A484
A544
A546
A549
A554
A800
AB05
A813
A827
A840
A850
A866
A868
A875
A884
AB86
A890
AB96
B007
B022
B030
B046
B072
Z136
Z150
2160
Z170
2203
2224
2242
2244
2264
2285
Z509
Z515
Z516
Z517

_- N =
oo

10

Name

Nitro Star 15FE Engine

Type F5 Truck Wheel (Front/Gun Metal)
Type F5 Truck Wheel (Gun Metal)
Truck X Tire M Compound 2.2 Inch
Truck Rib Front Tire M Compound 2.2 Inch
Silicone Tube 2 x 5 x 300mm

Body Pin (Medium/10 pcs.)

Super Star Washer Set

Nylon Strap (3.5 x 150mm/Black/10 pcs.)
Servo Tape 20 x 100mm (5 pcs.)
Shaft 3 x 42mm (Stainless Steel)
Spring 13 x 57 x 1.1mm 9 Coils (Black/Medium)
Spring 70 x 14 x 1.1mm (Black/Medium)
Silicone O-Ring S10 (6 pcs.)
Silicone O-Ring P-3 (Clear)

Shock Shaft 3 x 47 (Stainless Steel)
Shock Shaft 3 x 55mm (Stainless Steel)
Nitro Rush Body (Nitro RS2 ST)
Shock Cap 12 x 0.8mm (Silver/Grooved)
Silicone L Pipe

Engine Plate

Front Arm Brace 54mm

Aluminum Slipper Plate

Slipper Clutch Pad

Front A x le (2 pcs.)

Diff Shaft (Silver)

Gear Shaft 5 x 73mm

Idler Shaft 5 x 25mm

Spring 4 x 12 x 1.5mm 5 Coils

Air Cleaner 30mm

Drive Gear 21 Tooth (48 Pitch)

Main Chassis (Aluminum T2.0mm Purple)
Spur Gear 56 Tooth (1M)
Turnbuckle 4-40 x 90mm (2 pcs.)
Front Spring 0.7mm

Ball 3 x 5.8 x 4.5mm

Ball 5.8 x 6mm

Ball M2 x 3.8 x 4.5mm

Gear Box Case

Suspension Mount Set

Bumper Set

Shock Tower Set

Servo Arm Set

Gear Set (55T/29T)

Suspension Arm Set (2 pcs.)

Shock Parts Set

Upper Tie Rod Set (Nylon)

Upper Deck Set

Roll Bar Set

Shock Body Set (62-87mm)

Shock Body Set (70-103mm)

Axle 5 x 40mm (Rear)

Dogbones 6 x 86mm

Gas Tank Set

Pilot Shaft M5

Clutch Bell 13T

Clutch Spring 0.7mm

Brake Plate Set

Diff Bevel Gear Set

Exhaust Manifold

Tuned Pipe (Composite Nylon)
Exhaust Gasket

Flywheel (Cast)

Teflon Clutch Shoe Set

Linkage Set

Throttle Linkage Set

Ball Bearing 3/16 x 3/8 x 1/8 Inch
Ball Bearing 5 x 11 x 4mm

Ball Bearing 10 x 15 x 4mm

Clutch Needle Bearing 5 x 8mm
Metal Bushing 5 x 11 x 4mm

Ball End 4-40 (Black)

Antenna Pipe Set

Grease

Silicone Shock Oil #300

M3 x 6mm Washer

Washer M3 x 8mm

E Clip E2mm

E Clip E-4

Pin 2 x 10mm Silver

Step Screw M3 x 15mm

Button Head Screw M3 x 30mm
Binder Head Screw M3 x 5mm

Binder Head Screw M3 x 10mm
BiNder Heag screw 3 x gmm

H%

Retail Price

120.00

8.00
8.00
15.00
15.00
6.00
2.00
2.00
2.00
4.00
5.00
3.50
3.50
2.00
2.00
3.50
3.50

24.00

3.00
3.00
7.00
3.00
2.00
4.00
5.00
6.00
4.00
2.00
2.00
5.00
3.00

35.00

6.00
6.00
4.00
2.00
4.00
5.00
5.00
6.00
7.00
6.00
4.00
3.00
9.00
5.00
3.00
14.00
7.00
3.50
3.50
5.50
6.00
14.00
3.50
6.00
1.00
5.00
5.00
7.00
10.00
2.50
5.00
12.00
3.00
3.00
8.00
14.00
15.00
5.80
1.50
3.00
1.00
1.50
3.50
1.00
1.00
1.00
1.00
1.50
2.00
2.00
1.00
2.00
1-50

Part #

2526
Z529
Z561
Z568
Z569
Z578
Z593
Z599
2663
2684
2693
2694
Z700
Z901
Z950
Z961

>}
<

o gobhosanrzZco00O

Name Retail Price
Flat Head Screw M3 x 8mm 1.00
Flat Head Screw M3 x 15mm 2.00
TP. Flanged Screw M3 x 10mm 2.00
TP. Binder Head Screw M3 x 12mm 1.00
TP. Binder Head Screw M3 x 15mm 1.00
TP. Flat Head Screw M3 x 12mm 1.00
Screw Shaft 3 x 27mm 2.50
Screw Shaft 3 x 40mm 2.50
Lock Nut M3(6 pcs.) 2.50
Flange Lock Nut M4 (4 pcs.) 2.50
Washer M4 x 10 x 0.8mm Silver 2.50
Washer M5 x 10 x 0.5mm Silver 1.00
Set Screw M3 x 3mm 2.00
Allen Wrench 1.5mm 1.00
Cross Wrench (Small) 2.00
Turnbuckle Wrench (4/4.5/5.5/6mm) 2.00

Set Parts

A773
A775

2
2

HPI Sport Shock Set (62 - 87) (Front) 20.00
HPI Sport Shock Set (70 - 103) (Rear) 20.00

Option Parts

20

2100 2 Super Star Mt Wheels White Front 7.50
2105 2 Super Star Mt Wheels Black Front 7.50
2125 2 S.S. Truck Wheels Front Chrome 9.50
2130 2 S.S. Truck Wheels Front Gold 9.50
2135 2 Super Star Mt Wheels White (Rear) 8.50
2140 2 Super Star Mt Wheels Black (Rear) 8.50
2160 2 Super Star Mt Wheels Chrome (Rear) 9.50
2165 2 Super Star Mt Wheels Gold (Rear) 9.50
2175 2 S.S.Mt Wheels Chrome Front 9.50
2180 2 1/10 S/S Mt Wheels White Rear 8.50
2181 2 1/10 S/S Mt Wheels Black Rear 8.50
2185 2 1/10 S/S Mt Wheels Chrome Rear 9.50
2190 2 Mt Mesh Wheel (Front/White) 7.50
2191 2 Mt Mesh Wheel (Front/Black) 7.50
2192 2 Mt Mesh Wheel (Front/Chrome) 8.50
2195 2 Mt Mesh Wheel (White) 7.50
2196 2 Mt Mesh Wheel (Black) 7.50
2197 2 Mt Mesh Wheel (Chrome) 9.50
4450 2 Truck V Groove Tire Pro Compound 2.2 17.99
4451 2 Truck V Groove Tire M Compound 2.2" 13.00
4455 2 Dirt Hawg M2 Compound Tire 18.00
6784 2 Spring 13 x 57 x 1.1mm 10 Coils (Yellow/Soft) 5.00
6788 2 Spring 13 x 57 x 1.2mm 9.5 Coils (Blue/Firm) 5.00
6794 2 Spring 13 x 70 x 1.1mm 15 Coils (Yellow/Soft) 5.00
6798 2 Spring 13 x 70 x 1.1mm 13 Coils (Blue/Firm) 5.00
6817 1 10mm Shock Parts Set 4.50
6818 1 10mm Pistons Teflon Set (2Set) 4.00
72525 1 Racing Fuel Tank 75cc 15.00
A401 1 Rear Hub Set 5.00
A519 2 Universal Dogbones (Rear) 34.00
A723 2 HPI Super Shock Set (62 - 87mm) 36.00
A725 2 HPI Super Shock Set (70 - 103mm) 36.00
A811 1 Clutch Bell 11 Tooth (1M) 6.00
A812 1 Clutch Bell 12 Tooth (1M) 6.00
A814 1 Clutch Bell 14Tooth (1M) 7.00
A815 1 Clutch Bell 15Tooth (1M) 7.00
A814 & A815 require A863 Engine Mounts
AB44 1 Fiber Brake Disk 14.00
A863 2 Engine Mount (HPI, OS) 4.00
A885 1 Nitro Racing Clutch 15.00
A915 2 Heat Sink Engine Mount (20mm) For Pull Starter 45.00
A920 2 Heat Sink Engine Mount (15mm) Non-Pull Starter 45.00
must be used with A926, A940, & A950
A925 1 Light Weight Flywheel (40mm) For Pull Starter 20.00
A926 1 Light Weight Flywheel (32mm) Non-Pull Starter 18.00
A925 & A926 require A804 Collet, and A926 requires A920
A928 1 Qil Catch (Not for Nitro Star Pro Engines) 17.00
A940 1 Tuned Pipe (12-15) 65.00
A950 1 Exhaust Header (HPI, OS, TT, DYN) 32.00
A940 & A950 require 72110 Silicone Exhaust Coupling
A970 1 Tuned Pipe And Exhaust Header Set (HPI,O0S,TT,DYN) 89.00
2076 5 Alum. TP. Flat Head Screw M3 x 8mm (Hex /Purple) 4.00
2079 5 Alum. TP. Flat Head Screw M3 x 15mm (Hex /Purple) 4.00
Z679 S WhE€| NUt M4 (PUrP|€/5 PCS.) 6:00

— . e a—»



